
12

14

13

15           

13

3

4

4

16          

1

2

5

5

6

9
10

11

4

7

8

R81030

WARNING: The assembly shown represents an important part of 
the Double Insulated System. To avoid the possibility of alteration or 
damage to the System, service should be performed by your nearest 
authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie 
importante du système à isolation double. Afin d'éviter la possibilité 
de modification ou de dommage au système, la réparation ne doit 
être effectuée que par votre centre de réparation centre commercial 
autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte 
importante del Sistema de Aislamiento Doble. Para evitar la posibilidad 
de alteración o daño del sistema, la reparación debe ser efectuada en 
su centro de servicio autorizado.

10

5

4

6

SEE NOTE FOR REPAIR
VOIR LA REMARQUE CONCERNANT LES RÉPARATIONS

VEA LA NOTA PARA LAS REPARACIONES



R81030

KEY	 P/N	 DESCRIPTION	 QTY

	   1	 660815002		  SCREW (M3.5 x 13.5 mm Pan Hd. T-10).....6

	   2	 200181020		  HANDLE ASSEMBLY............................... 1

	   3	 513587001		  DIRECTION OF ROTATION SELECTOR.... 1

	   4	 660812003		  SCREW (M3.5 x 14 mm Pan Hd. T-10).... 6

	   5	 660813001		  SCREW (M2 x 5.7 mm)............................ 2

	   6	 200273013		  GEAR BOX ASSEMBLY........................... 1

	   7	 670800058		  SINGLE BIT (PH2, L50 mm)..................... 1

	   8	 940115114		  DATA LABEL............................................. 1

	   9	 660816001		  SCREW (M3 x 8 mm Flat Hd.).................. 2

	 10	 513589001		  MOTOR MOUNTING PLATE.................... 1

	 11	 230040010		  MOTOR ASSEMBLY................................ 1

	 12	 641017001		  CONNECTION.......................................... 1

	 13	 201004001		  HOUSING ASSEMBLY............................. 1

	 14	 691079001		  SPRING.................................................... 1

	 15	 513588001		  PIVOT LOCK KNOB................................. 1

	 16	 270023118		  SWITCH ASSEMBLY................................ 1

		  NOT SHOWN:	
		  130252007		  BATTERY PACK....................................... 1

		  140276003		  SINGLE PORT CHARGER....................... 1

		  140154018		  SINGLE PORT CHARGER

				    (R9228, R92281)...................................... 1

		  901258001		  BAG (R81030).......................................... 1

		  901615002		  BAG (R9001)............................................ 1

		  901614001		  BAG (R9228, R92281).............................. 1

		  983000792, 987000025 or 987000201

				    OPERATOR’S MANUAL........................... 1

		  5-2-13 
		  (REV:08)

NOTE: Gear box assembly is a set of matched components 
and should not be disassembled except by a qualified service 
technician at an authorized RIDGID repair center. Unauthorized 
disassembly will void warranty. The gear box assembly 
replacement part has been shipped with an extra motor 
mounting plate in place to contain internal parts. Carefully 
remove the extra mounting plate without spilling internal parts 
and attach gear box assenbly to the motor mounting plate on 
the motor assembly. 

CLÉ	 RÉF.	 DESCRIPTION	 QTÉ

	 1	 660815002		  VIS (M3,5 x 13,5 mm à tête bombée. T-10).......6

	 2	 200181020		  POIGNÉE................................................... 1

	 3	 513587001		  SÉLECTEUR DE SENS DE ROTATION...... 1

	 4	 660812003		  VIS (M3,5 x 14 mm à tête bombée. T-10).......6

	 5	 660813001		  VIS (M2 x 5,7 mm)...................................... 2

	 6	 200273013		  BOÎTE D’ENGRENAGES............................ 1

	 7	 670800058		  EMBOUT SIMPLE (PH2, L50 mm)............. 1

	 8	 940115114		  PLAQUETTE SIGNALÉTIQUE.................... 1

	 9	 660816001		  VIS (M3 x 8 mm  à tête plate)..................... 2

	 10	 513589001		  PLAQUE DE MONTAGE DE MOTEUR....... 1

	 11	 230040010		  MOTEUR.................................................... 1

	 12	 641017001		  CONNEXION.............................................. 1

	 13	 201004001		  BOÎTIER..................................................... 1

	 14	 691079001		  RESSORT.................................................. 1

	 15	 513588001		  BOUTON DE VERROUILLAGE DE PIVOT.....1

	 16	 270023118		  COMMUTATEUR........................................ 1

		  PAS ILLUSTRÉE:
		  130252007		  BLOCS DE BATTERIES............................. 1

		  140276003		  CHARGEUR UNE PRISE........................... 1

		  140154018		  CHARGEUR UNE PRISE 

				    (R9228, R92281)........................................ 1

		  901258001		  SACHET (R81030)...................................... 1

		  901615002		  SACHET (R9001)........................................ 1

		  901614001		  SACHET (R9228, R92281)......................... 1

		  983000792, 987000025 ou 987000201

				    MANUEL D’UTILISATION.......................... 1

NÚM. 
REF.	 N/P	 DESCRIPCIÓN	 CANT.

NOTE : La boîte d’engrenages est un ensemble de composants 
correspondants qui ne doit être démonté que par un technicien 
qualifié d’un centre de réparations RIDGID. Tout démontage 
non autorisé annulera la garantie. La boîte d’engrenages de 
rechange est livrée avec une plaque de montage de moteur 
supplémentaire contenant des pièces internes. Retirer 
soigneusement la plaque de montage supplémentaire sans 
déverser les pièces internes et fixer la boîte d’engrenages à la 
plaque de montage du moteur.

	  1	 660815002		  TORNILLO (M3,5 x 13,5 mm CAB. 
				    TRONCOCÓNICA) T-10).......................... 6
	  2	 200181020		  CONJ. DEL MANGO................................ 1
	  3	 513587001		  SELECTOR DE SENTIDO DE ROTACIÓN...1
	  4	 660812003		  TORNILLO (M3,5 x 14 mm CAB. .............. 	
				    TRONCOCÓNICA) T-10).......................... 6
	  5	 660813001		  TORNILLO (M5 x 5,7 mm)........................ 2
	  6	 200273013		  CONJ. DE LA CAJA DE ENGRANAJES... 1
	  7	 670800058		  PUNTA SENCILLA (PH2, L50 mm)........... 1
	  8	 940115114		  ETIQUETA DE DATOS.............................. 1
	  9	 660816001		  TORNILLO (M3 x 8 mm, cab. plana)........ 2
	 10	 513589001		  PLACA DE MONTAJE DEL MOTOR........ 1
	 11	 230040010		  CONJ. DEL MOTOR................................. 1
	 12	 641017001		  CONEXIÓN............................................... 1
	 13	 201004001		  CONJ. DE LA ARMAZÓN......................... 1
	 14	 691079001		  RESORTE................................................. 1
	 15	 513588001		  PERILLA DE FIJACIÓN DEL PIVOTE....... 1
	 16	 270023118		  CONJ. DEL INTERRUPTOR..................... 1

		  NO SE ILUSTRA:
		  130252007		  PAQUETE DE PILAS................................ 1
		  140276003		  CARGADOR SENCILLO........................... 1
		  140154018		  CARGADOR SENCILLO

				    (R9228, R92281)...................................... 1
		  901258001		  BOLSA (R81030)...................................... 1	
		  901615002		  BOLSA (R9001)........................................ 1

		  901614001		  BOLSA (R9228, R92281).......................... 1

		  983000792, 987000025 o 987000201
				    MANUAL DEL OPERADOR..........................1	
	

NOTA: El conjunto de la caja de engranajes es un juego de 
componentes acoplados y debe no ser desarmada excepto 
por un técnico de servicio calificado en un centro de reparación 
autorizado RIDGID. Todo desarmado no autorizado es causa 
de la anulación de la garantía. La pieza de repuesto de la 
caja de engranajes ha sido embarcada junto con una placa 
extra de montaje del motor puesta para contener las piezas 
internas. Retire cuidadosamente la placa de montaje extra sin 
esparcir las piezas internas, y monte el conjunto de la caja de 
engranajes en la placa de montaje del conjunto del motor.




